Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3812
Engr. Ubaid
To: Assistant Engineer, Local Govt. & Community Development

Civil Sub-Division, Sargodha.

Project: Upgradation of Public Park at Chak No. 47 / NB Sargodha.
Our Ref. No. CL/ICED/ 9749-2 of 3 Dated: 08-09-22 Test Specification
Your Ref. No. AE/LG&CD/2022/317 Dated: 27-08-22 (=)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size Wet Dry Water
Sr. No. Mark* Weight | Weight X.Section load | Stress |Absorptii Remarks
DD MM YYYY]| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 Cobble Stone, Red,| __ | | __ 2.5 thick — 1370 14.74 24 3647 o ——
65mm
2 |CobbleStone,Red,| | | __ | 25thick 1375 14.74 27 4103
65mm
Cobble Stone .
N (RS U . 14.74
3 Grev. 65mm 2.5 thick 1315 16 2431

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3849

Dr. Qasim Shaukat
To: Mr. Umair Badar, Site Incharge
Tetra Ready Mix (Pvt.) Ltd.

Project: House No, 45M A/3 Gulberg lll, Lahore. (Client: MR. Haroon Malik Residence)

Our Ref. No. CL/ICED/ 9761 Dated: 08-09-22 Test Specification
Your Ref. No. TRM/Shahzad/008 Dated: 08-09-22 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition P—
Area of | Ultimate [Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)

1 4000 Psi 29 | 6 |2022 6Diax12 - 13.2 28.28 68 5386 - Non Engraved
2 4000 Psi 29 | 6 | 2022 6Diax12 - 14 28.28 75 5941 -—- Non Engraved
3 4000 Psi 29 | 6 |2022 6Diax12 - 13.8 28.28 75 5941 - Non Engraved
10
14
16

Witnessed by: Mr. Shahzad Asghar, CNIC # 35202-4084120-9

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory



Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3808
Engr. Ubaid

To: Resident Engineer (Civil)
Model Bazaar Head Office Building, MASCON ASSOCIATES & HA CONSULTING
Project: Establishment of Model Bazaar Head Office Building

Our Ref. No. CL/ICED/ 9762 Dated: 08-09-22 Test Specification
Your Ref. No. MAC-HAC/22/PMBMC/LT/012 Dated: 31/8/2022 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 |Lift Wal'__'k()i?\seme"‘ 25| 8 |2022| 6Diax12 12.6 28.28 55 4356 — | Non Engraved
2 |Lift Wal'__'lgi?feme"t 25| 8 [2022| eDiax12 13 28.28 56 4436 Non Engraved
3 |Lift Wal'__'k()i?feme"‘ 25| 8 |2022| 6Diax12 13 28.28 58 4594 — | Non Engraved
4 — | e | e — — — — — — — —
5 — | e | - -5 e — — — - -
6 — | e | e — 2 — — — — — —
7 | e | - = - - — — - -
8 - | e | e - — - — - - — —
9 - S I B — — = — - - — —
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3808
Engr. Ubaid

To: Resident Engineer (Civil)
Model Bazaar Head Office Building, MASCON ASSOCIATES & HA CONSULTING
Project: Establishment of Model Bazaar Head Office Building

Our Ref. No. CL/CED/ 9763 Dated: 08-09-22 Test Specification
Your Ref. No. MAC-HAC/22/PMBMC/LT/011 Dated: 29-08-22 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 Retai"igg:’:’)a" (2nd| 53 | 8 |2022| eDiax12 13 28.28 59 4673 Non Engraved
2 Retai“iggl‘l’l‘r’)a" (2nd| >3 | 8 |2022| eDiax12 13.4 28.28 66 5228 Non Engraved
3 Re‘ai"igg:’:’)a" (2nd| 53 | 8 |2022| 6Diax12 13.8 28.28 61 4832 Non Engraved
4 — | e | e — — — — — — — —
5 — | e | - =5 S — — — - -
6 — | e | e — 2 — — — — — —
7 | e | - e - - — — - -
8 - | e | e - = - — - - — —
9 - S I B — — = — - - — —
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3834
Engr. Ubaid

To: Mr. Khalid Bashir
For Ittefaq Building Solutions (Pvt) Ltd.
Project: New Apparel Facility, Ferozwatwan

Our Ref. No. CL/CED/ 9764 Dated: 08-09-22 Test Specification
Your Ref. No. IBS/SD/CT-35 Dated: 29/8/2022 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 ;:asjﬁ :—3::33 ESn 27| 7 |2022| eDiax12 13.2 28.28 57 4515 Non Engraved
2 B':::’ :-?:ggg ;En 27| 7 |2022| eDiax12 13.4 28.28 55 4356 Non Engraved
3 ;::ﬁ :—3:333 ESn 27| 7 |2022| eDiax12 13.2 28.28 56 4436 Non Engraved
4 - SR S — — — — - - — —
5 - S U — S = — - - — —
6 - SR S — 2 — — - - — —
7 S U — = - — - - — —
8 - S I B - = - — - - — —
9 - S I — — - - - . — -
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3845
Engr. Ubaid

To: Mr. Muhammad Sohail Anjum
Project Manager, MS Tower, G4 Lahore

Project: Construction of MS Tower at Plot 450, 451 Johar Town Lahore

Our Ref. No. CL/ICED/ 9765 Dated: 08-09-22 Test Specification
Your Ref. No. MST/UET/2022/C-050 Dated: 07-09-22 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate [Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 Cylinder No. 60 2 8 |[2022 6Diax12 - 13 28.28 37 2931 - Non Engraved
2 Cylinder No. 64 2 | 8 |2022 6Diax12 - 13.4 28.28 36 2851 -—- Non Engraved
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3845
Engr. Ubaid

To: Mr. Muhammad Sohail Anjum
Project Manager, MS Tower, G4 Lahore

Project: Construction of MS Tower at Plot 450, 451 Johar Town Lahore.
Our Ref. No. CL/CED/ 9766 Dated: 08-09-22 Test Specification
Your Ref. No. MST/UET/2022/C-049 Dated: 07-09-22 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 CV'{T;S‘;’ ;‘;; 91 | 31| 8 |2022| 6Diax12 13.4 28.28 34 2693 Non Engraved
2 CV'{T;;J_E‘;; 92 |31 | 8 |2022| eDiax12 13.4 28.28 24 1901 Non Engraved
3 CV'{T;S‘;’ ;‘;; 93 | 31| 8 |2022| 6Diax12 13.4 28.28 35 2772 Non Engraved
4 — S R — — — - — — — —
5 - S [ - =5 = - - - - —
6 — S S — = — - — — — —
7 S [ - = - - - - - —
8 — e | e | e . == = - — — — —
9 - SR U — — = — - - — —
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3845
Engr. Ubaid

To: Mr. Muhammad Sohail Anjum
Project Manager, MS Tower, G4 Lahore

Project: Construction of MS Tower at Plot 450, 451 Johar Town Lahore

Our Ref. No. CL/ICED/ 9767 Dated: 08-09-22 Test Specification
Your Ref. No. MST/UET/2022/C-051 Dated: 07-09-22 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate [Ultimate
Sr. No. Mark* Casting Date® Size W‘giztht leght X-Section load | Stress A‘slsac:fp:ti Remarks
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 CV'{Z‘:O%’ ;‘;; 65 | 4 | 8 |2022| 6Diax12 13.4 28.28 59 4673 — | Non Engraved
2 Cyl{i;;lo%r :‘;; 70 | 4| 8 |2022| eDiax12 13.4 28.28 56 4436 Non Engraved
10
14
16

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




Plain and Reinforced Concrete Laboratory N
Civil Engineering Department e report has
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3844
Engr. Ubaid

To: Mr. Hesham Naeem
Jabal Crete, Raiwind, Lahore.

Project: Nil
Our Ref. No. CL/CED/ 9768 Dated: 08-09-22 Test Specification
Your Ref. No. Nil Dated: 06-09-22 (=)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07-09-22 |Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size Wet Dry ) Water
r. No. ar| -Section loa ress sorpti emarks
Sr.N Mark* Weight | Weight [x.Sect load | St Absorpt R k
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 |Rectangular,Grey,| | | . |78x38x31| - 3550 | 29.64 79 5970
80mm
2 |Rectangular,Grey,| | | __ |78x38x3.1 3630 29.64 83 6273
80mm
3 |Rectangular,Grey,| | _| . |78x38x31| - 3550 | 29.64 77 5819
80mm

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory




m Plain and Reinforced Concrete Laboratory N
4 Civil Engineering Department the report has
W1
University of Engineering and Technology, Lahore. Pakistan the lab for record.
Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895
3844
Engr. Ubaid

To: Mr. Hesham Naeem
Jabal Crete, Raiwind, Lahore.

Project: Nil
Our Ref. No. CL/CED/ 9769 Dated: 08-09-22 Test Specification
Your Ref. No. Nil Dated: 06-09-22 (=)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07-09-22 |Tested on: | 08-09-22 [in dry/wet condition
Area of | Ultimate |Ultimate
Casting Date* Size Wet Dry ) Water
r. No. ar| -Section loa ress sorpti emarks
Sr.N Mark* Weight | Weight [x.Sect load | St Absorpt R k
DD MM YYYY)| (in) (Kg/ gms)| (Kg/ gms)| (Sq. in) |(Imp.Tons) (psi) on (%)
1 |Rectangular,Grey,| | | . |78x38x24| - 2765 | 29.64 81 6121
60mm
2 |Rectangular,Grey,| | | __ |78x38x24| - 2820 29.64 87 6575
60mm
3 |Rectangular,Grey,| | _| . |78x38x24| - 2780 | 29.64 93 7028
60mm

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to be interpreted in the light of above factors by the engineer.

Supervisor (Lab) Director/Dy. Director Concrete Laboratory
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